

Atlas Tube Canada
 200 Clark St.
 Harrow Ontario Canada
 NOR 1G0
 Tel: 519-738-3541
 Fax: 519-738-3537



REF.B/L: 81135022
 Date: 02/02/2023
 Customer: 1746

MATERIAL TEST REPORT

Material: 6.0x6.0x125x25'0"0(3x3). Material No: 60060125 Made in: Canada
 Melted and Poured in: Canada
 Sales Order: 1867920 Purchase Order: SSW132469

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
856094	0.180	0.780	0.013	0.009	0.018	0.041	0.062	0.002	0.008	0.028	0.063	0.002	0.002	0.0002	0.0030	0.0002

CE: 0.33
 Certification: ASTM A500-21 GRADE B&C

Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
856094	STELCO	Nanticoke,ON	BOF	36.90%	19.80%	14.40%	100%	1000

 Material Note:
 Sales Or. Note:

Material: 6.0x6.0x125x25'0"0(3x3). Material No: 60060125 Made in: Canada
 Melted and Poured in: Canada
 Sales Order: 1867920 Purchase Order: SSW132469

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
856197_1	0.190	0.760	0.006	0.007	0.014	0.043	0.051	0.002	0.010	0.020	0.040	0.002	0.002	0.0002	0.0050	0.0002

CE: 0.33
 Certification: ASTM A500-21 GRADE B&C

Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
856197_1	STELCO	Nanticoke,ON	BOF	36.90%	19.80%	14.40%	100%	1000

 Material Note:
 Sales Or. Note:

Customer Note: ALSO MEETS A500 B/C

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1



Atlas Tube Canada
 200 Clark St.
 Harrow Ontario Canada
 NOR 1G0
 Tel: 519-738-3541
 Fax: 519-738-3537



REF. B/L: 81135022
 Date: 02/02/2023
 Customer: 1746

MATERIAL TEST REPORT

Material: 6.0x6.0x125x25'0"0(3x3). Material No: 60060125 Made in: Canada
 Sales Order: 1867920 Purchase Order: SSW132469 Melted and Poured in: Canada

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
856094	0.180	0.780	0.013	0.009	0.018	0.041	0.062	0.002	0.008	0.028	0.063	0.002	0.002	0.0002	0.0030	0.0002

CE: 0.33

Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
856094	STELCO	Nanticoke, ON	BOF	36.90%	19.80%	14.40%	100%	1000

Material Note:
 Sales Or. Note:

Material: 6.0x6.0x125x25'0"0(3x3). Material No: 60060125 Made in: Canada
 Sales Order: 1867920 Purchase Order: SSW132469 Melted and Poured in: Canada

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
856197_1	0.190	0.780	0.006	0.007	0.014	0.043	0.051	0.002	0.010	0.020	0.040	0.002	0.002	0.0002	0.0050	0.0002

CE: 0.33

Heat	MILL	Mill Location	Method	Recycled Content	Post Consumer	Pre-Consumer (Post Industrial)	% Harvested	Within Miles of Location
856197_1	STELCO	Nanticoke, ON	BOF	36.90%	19.80%	14.40%	100%	1000

Material Note:
 Sales Or. Note:

Customer Note: ALSO MEETS A500 B/c

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1



Atlas Tube Canada
 200 Clark St.
 Harrow Ontario Canada
 NOR 1G0
 Tel: 519-738-3541
 Fax: 519-738-3537



REF.B/L: 81135022
 Date: 02/02/2023
 Customer: 1746

MATERIAL TEST REPORT

Material: 6.0x6.0x500x31'0"0(1x1)REC Material No: 60060500 Made in: Canada
 Melted and Poured in: Canada
 Sales Order: 1875973 Purchase Order: SSW132469
 Heat No C Mn P S Si Al Cu Cb Mo Ni Cr V Ti B N Ca
 709959 0.190 0.800 0.011 0.006 0.020 0.042 0.058 0.005 0.010 0.028 0.060 0.002 0.002 0.0002 0.0040 0.0002
Bundle No PCs Yield Tensile Eln.2in Certification
 M201658653 1 064972 Psi 075948 Psi 32.5 % ASTM A500-21 GRADE B&C CE: 0.35
Heat MILL Mill Location Method Recycled Content Post Consumer Pre-Consumer (Post Industrial) % Harvested Within Miles of Location
 709959 STELCO Nanticoke,ON BOF 36.90% 19.80% 14.40% 100% 1000
 Material Note:
 Sales Or. Note:

Material: 6.0x6.0x500x33'0"0(1x1)REC-CSA Material No: 60060500 Made in: Canada
 Melted and Poured in: Canada
 Sales Order: 1875973 Purchase Order: SSW132469
 Heat No C Mn P S Si Al Cu Cb Mo Ni Cr V Ti B N Ca
 855063_1 0.200 0.800 0.014 0.006 0.022 0.046 0.046 0.006 0.006 0.022 0.051 0.002 0.002 0.0002 0.0040 0.0002
Bundle No PCs Yield Tensile Eln.2in Certification
 M201650442 1 066563 Psi 079232 Psi 32.4 % CSA G40.21-13 50W CLASS C CE: 0.35
Heat MILL Mill Location Method Recycled Content Post Consumer Pre-Consumer (Post Industrial) % Harvested Within Miles of Location
 855063_1 STELCO Nanticoke,ON BOF 36.90% 19.80% 14.40% 100% 1000
 Material Note:
 Sales Or. Note: ALSO MEETS A500 B/C

Customer Note: ALSO MEETS A500 B/C

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1



Atlas Tube Canada
 200 Clark St.
 Harrow Ontario Canada
 NOR 1G0
 Tel: 519-738-3541
 Fax: 519-738-3537



REF.B/L: 81135022
 Date: 02/02/2023
 Customer: 1746

MATERIAL TEST REPORT

Material:	6.0x6.0x625x48'0"0(2x1)PB		Material No:	60060625		Made in:	Canada									
						Melted and Poured in:	Canada									
Sales Order:	1875525		Purchase Order:	SSW132469												
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
856136	0.180	0.790	0.009	0.010	0.018	0.040	0.067	0.005	0.006	0.020	0.050	0.002	0.002	0.0002	0.0050	0.0002
<u>Bundle No</u>	<u>PCs</u>	<u>Yield</u>	<u>Tensile</u>	<u>Eln.2in</u>	<u>Certification</u>		CE: 0.33									
M201658582	2	058342 Psi	072208 Psi	33.6 %	ASTM A500-21 GRADE B&C											
<u>Heat</u>	<u>MILL</u>	<u>Mill Location</u>	<u>Method</u>	<u>Recycled Content</u>	<u>Post Consumer</u>	<u>Pre-Consumer (Post Industrial)</u>	<u>% Harvested</u>	<u>Within Miles of Location</u>								
856136	STELCO	Nanticoke.ON	BOF	36.90%	19.80%	14.40%	100%	1000								

Material Note:
 Sales Or. Note:

Material:	14.0x6.0x625x52'0"0(1x1).		Material No:	140060625		Made in:	Canada									
						Melted and Poured in:	Canada									
Sales Order:	1874552		Purchase Order:	SSW132469												
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
710011	0.190	0.810	0.011	0.010	0.014	0.037	0.053	0.006	0.007	0.021	0.062	0.002	0.002	0.0002	0.0050	0.0002
<u>Bundle No</u>	<u>PCs</u>	<u>Yield</u>	<u>Tensile</u>	<u>Eln.2in</u>	<u>Certification</u>		CE: 0.35									
M201658981	1	059486 Psi	070364 Psi	36.4 %	ASTM A500-21 GRADE B&C											
<u>Heat</u>	<u>MILL</u>	<u>Mill Location</u>	<u>Method</u>	<u>Recycled Content</u>	<u>Post Consumer</u>	<u>Pre-Consumer (Post Industrial)</u>	<u>% Harvested</u>	<u>Within Miles of Location</u>								
710011	STELCO	Nanticoke.ON	BOF	36.90%	19.80%	14.40%	100%	1000								

Material Note:
 Sales Or. Note:

Customer Note: ALSO MEETS A500 B/C

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1



Atlas Tube Canada
 200 Clark St.
 Harrow Ontario Canada
 NOR 1G0
 Tel: 519-738-3541
 Fax: 519-738-3537



REF.B/L: 81135022
 Date: 02/02/2023
 Customer: 1746

MATERIAL TEST REPORT

Material: 3.5x3.5x375x40'0"0(5x2). Material No: 350353754000 Made in: Canada
 Sales Order: 1864564 Purchase Order: SSW132469 Melted and Poured in: Canada

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
709826	0.200	0.800	0.006	0.006	0.019	0.038	0.053	0.006	0.007	0.020	0.037	0.002	0.002	0.0002	0.0060	0.0002
<u>Bundle No</u>	<u>PCs</u>	<u>Yield</u>	<u>Tensile</u>	<u>Eln.2in</u>	<u>Certification</u>											
M102249500	10	071283 Psi	080162 Psi	31.4 %	ASTM A500-21 GRADE B&C											
<u>Heat</u>	<u>MILL</u>	<u>MIN Location</u>	<u>Method</u>	<u>Recycled Content</u>	<u>Post Consumer</u>	<u>Pre-Consumer (Post Industrial)</u>	<u>% Harvested</u>	<u>Within Miles of Location</u>								
709826	STELCO	Nanticoke,ON	BOF	36.90%	19.80%	14.40%	100%	1000								

Material Note:
 Sales Or. Note:

Material: 6.0x3.0x313x48'0"0(3x3). Material No: 600303134800 Made in: Canada
 Sales Order: 1875773 Purchase Order: SSW132469 Melted and Poured in: Canada

Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca
709614	0.190	0.820	0.012	0.008	0.017	0.039	0.063	0.006	0.007	0.022	0.057	0.003	0.002	0.0002	0.0050	0.0002
<u>Bundle No</u>	<u>PCs</u>	<u>Yield</u>	<u>Tensile</u>	<u>Eln.2in</u>	<u>Certification</u>											
M102243905	9	057431 Psi	064891 Psi	28 %	ASTM A500-21 GRADE B&C											
<u>Heat</u>	<u>MILL</u>	<u>MIN Location</u>	<u>Method</u>	<u>Recycled Content</u>	<u>Post Consumer</u>	<u>Pre-Consumer (Post Industrial)</u>	<u>% Harvested</u>	<u>Within Miles of Location</u>								
709614	STELCO	Nanticoke,ON	BOF	36.90%	19.80%	14.40%	100%	1000								

Material Note:
 Sales Or. Note:

Customer Note: ALSO MEETS A500 B/C

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1



Atlas Tube Canada
 200 Clark St.
 Harrow Ontario Canada
 NOR 1G0
 Tel: 519-738-3541
 Fax: 519-738-3537



REF. B/L: 81135022
 Date: 02/02/2023
 Customer: 1746

MATERIAL TEST REPORT

Material:	14.0x6.0x250x48'0"0(1x3).											Material No:	1400602504800				Made in:	Canada	
Sales Order:	1874556											Purchase Order:	SSW132469				Melted and Poured in:	Canada	
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca			
709702	0.190	0.770	0.008	0.009	0.021	0.045	0.053	0.005	0.010	0.025	0.049	0.002	0.002	0.0002	0.0050	0.0002			
<u>Bundle No</u>	<u>PCs</u>	<u>Yield</u>	<u>Tensile</u>	<u>Eln.2in</u>	<u>Certification</u>											CE: 0.34			
M201650785	3	060695 Psi	073056 Psi	30.2 %	ASTM A500-21 GRADE B&C														
<u>Heat</u>	<u>MILL</u>	<u>Mill Location</u>	<u>Method</u>	<u>Recycled Content</u>	<u>Post Consumer</u>	<u>Pre-Consumer (Post Industrial)</u>	<u>% Harvested</u>	<u>Within Miles of Location</u>											
709702	STELCO	Nanticoke,ON	BOF	36.90%	19.80%	14.40%	100%	1000											

Material Note:

Sales Or. Note:

Material:	12.0x8.0x375x48'0"0(2x1).-CSA											Material No:	1200803754800-CSA				Made in:	Canada	
Sales Order:	1876167											Purchase Order:	SSW132469				Melted and Poured in:	Canada	
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca			
709858	0.190	0.820	0.010	0.006	0.026	0.050	0.045	0.005	0.006	0.018	0.046	0.003	0.002	0.0002	0.0030	0.0002			
<u>Bundle No</u>	<u>PCs</u>	<u>Yield</u>	<u>Tensile</u>	<u>Eln.2in</u>	<u>Certification</u>											CE: 0.35			
M201650688	2	059646 Psi	070004 Psi	31.2 %	CSA G40.21-13 50W CLASS C														
<u>Heat</u>	<u>MILL</u>	<u>Mill Location</u>	<u>Method</u>	<u>Recycled Content</u>	<u>Post Consumer</u>	<u>Pre-Consumer (Post Industrial)</u>	<u>% Harvested</u>	<u>Within Miles of Location</u>											
709858	STELCO	Nanticoke,ON	BOF	36.90%	19.80%	14.40%	100%	1000											

Material Note:

Sales Or. Note: ALSO MEETS A500 B/c

Customer Note: ALSO MEETS A500 B/c

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1



Atlas Tube Canada
 200 Clark St.
 Harrow Ontario Canada
 N0R 1G0
 Tel: 519-738-3541
 Fax: 519-738-3537



REF.B/L: 81135022
 Date: 02/02/2023
 Customer: 1746

MATERIAL TEST REPORT

Material:	12.0x8.0x375x48'0"0(2x1).-CSA										Material No:	1200803754800-CSA			Made in:	Canada	
Sales Order:	1876167										Purchase Order:	SSW132469			Melted and Poured in:	Canada	
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca	
709858	0.190	0.820	0.010	0.006	0.026	0.050	0.045	0.005	0.006	0.018	0.046	0.003	0.002	0.0002	0.0030	0.0002	
<u>Bundle No</u>	<u>PCs</u>	<u>Yield</u>	<u>Tensile</u>	<u>Eln.2in</u>	<u>Certification</u>										CE: 0.35		
M201650683	2	059646 Psi	070004 Psi	31.2 %	CSA G40.21-13 50W CLASS C												
<u>Heat</u>	<u>MILL</u>	<u>Mill Location</u>	<u>Method</u>	<u>Recycled Content</u>	<u>Post Consumer</u>	<u>Pre-Consumer (Post Industrial)</u>	<u>% Harvested</u>	<u>Within Miles of Location</u>									
709858	STELCO	Nanticoke,ON	BOF	36.90%	19.80%	14.40%	100%	1000									

Material Note:
 Sales Or. Note: ALSO MEETS A500 B/c

Material:	12.0x8.0x375x48'0"0(2x1).-CSA										Material No:	1200803754800-CSA			Made in:	Canada	
Sales Order:	1876167										Purchase Order:	SSW132469			Melted and Poured in:	Canada	
Heat No	C	Mn	P	S	Si	Al	Cu	Cb	Mo	Ni	Cr	V	Ti	B	N	Ca	
709858	0.190	0.820	0.010	0.006	0.026	0.050	0.045	0.005	0.006	0.018	0.046	0.003	0.002	0.0002	0.0030	0.0002	
<u>Bundle No</u>	<u>PCs</u>	<u>Yield</u>	<u>Tensile</u>	<u>Eln.2in</u>	<u>Certification</u>										CE: 0.35		
M201650684	2	059646 Psi	070004 Psi	31.2 %	CSA G40.21-13 50W CLASS C												
<u>Heat</u>	<u>MILL</u>	<u>Mill Location</u>	<u>Method</u>	<u>Recycled Content</u>	<u>Post Consumer</u>	<u>Pre-Consumer (Post Industrial)</u>	<u>% Harvested</u>	<u>Within Miles of Location</u>									
709858	STELCO	Nanticoke,ON	BOF	36.90%	19.80%	14.40%	100%	1000									

Material Note:
 Sales Or. Note: ALSO MEETS A500 B/c

Customer Note: ALSO MEETS A500 B/c

Authorized by Quality Assurance: *Jason Richard*
Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1

